
 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT  

     

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0032204 

Discharge Class (CL): 07 DEC Number: 5-0928-00005/00003 

Toxic Class (TX): N Effective Date (EDP): EDP 

Major-Sub Drainage Basin: 10 - 02 Expiration Date (ExDP): ExDP 

Water Index Number: C-3 Item No.: 830 - 13 
Modification Dates (EDPM):  

Compact Area: NEIWPCC 
 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

 
PERMITTEE NAME AND ADDRESS 

Name: Village of Champlain Attention: 
 Mayor 
[...]
certificates of approval pursuant to section 502 of the Public Health Law shall be conducted by a laboratory which 
has been issued a certificate of approval. Inquiries regarding laboratory certification should be directed to the New 
York State Department of Health, Environmental Laboratory Accreditation Program.  



  
Permittee: Village of Champlain  Date: September 22, 2023  v.1.25 
Facility: Champlain WWTF  Permit Writer: Maddy Hetman 
SPDES Number: NY0032204  Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 1 OF 19 
 
  

 
 

SPDES Permit Fact Sheet 
Village of Champlain 

Champlain Wastewater 
Treatment Facility 

NY0032204 
 
  
 

 
 
 
 
 
 

  



  
Permittee: Village of Champlain  Date: September 22, 2023  v.1.25 
Facility: Champlain WWTF  Permit Writer: Maddy Hetman 
SPDES Number: NY0032204  Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 2 OF 19 
 
  

 

Contents 
Summary of Permit Changes ..................................................................................................... 3 

Administrative History ................................................................................................................ 3 

Facility Information ..................................................................................................................... 4 

Site Overview ......................................................................................................................... 5 

Enforcement History ............................................................................................................... 5 

Existing Effluent Quality .......................................................................................................... 5 

Interstate Water Pollution Control Agencies ........................................................................... 5 

Receiving Water Information ...................................................................................................... 5 

Impaired Waterbody Information............................................................................................. 6 

Critical Receiving Water Data & Mixing Zone ......................................................................... 7 

Permit Requirements ................................................................................................................. 7 

Whole Effluent Toxicity (WET) Testing ................................................................................... 7 

Anti-backsliding ...................................................................................................................... 7 

Antidegradation ...................................................................................................................... 8 

Discharge Notification Act Requirements ................................................................................ 8 

Mercury .................................................................................................................................. 8 

Emerging Contaminant Monitoring ......................................................................................... 8 

Schedule of Additional Submittals .......................................................................................... 9 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ........................................................10 

POLLUTANT SUMMARY TABLE..............................................................................................10 

Outfall 001 .............................................................................................................................10 

Appendix: Regulatory and Technical Basis of Permit Authorizations .........................................14 

Regulatory References ..........................................................................................................14 

Outfall and Receiving Water Information ...............................................................................14 

Interstate Water Pollution Control Agencies ..........................................................................15 

Existing Effluent Quality .........................................................................................................15 

Permit Requirements .............................................................................................................15 

 
  



  
Permittee: Village of Champlain  Date: September 22, 2023  v.1.25 
Facility: Champlain WWTF  Permit Writer: Maddy Hetman 
SPDES Number: NY0032204  Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 3 OF 19 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) EBPS permit renewal has been 
finalized for the Champlain Wastewater Treatment Facility (WWTF). The changes to the permit 
are summarized below: 

• Updated permit format, definitions, and general conditions. 
• BOD5 and Total Suspended Solids percent removal requirement has been moved to a 

footnote in the Permit Limits, Levels, and Monitoring table. 
• Addition of summer ammonia monthly average limits of 11 mg/L and 58 lb/d and winter 

ammonia concentration and load monitoring requirement. 
• Updated the Mercury Minimization Program (MMP) to Type II language and requirements. 
• Addition of total mercury daily maximum limit of 50 ng/L. 
• Addition of emerging contaminant short term monitoring. 
• Addition of Water Treatment Chemical (WTC) Annual Report Form language in the 

schedule of additional submittals. 
• Addition of Annual Flow Certification language in the schedule of additional submittals. 
• Change in effluent sampling location to manhole 3 to sample after UV disinfection. 
• Addition of monthly average phosphorus concentration limit of 1.0 mg/L. 
• Monthly Average temperature replaced with daily maximum temperature. 

 
This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 

Administrative History 
4/1/2009 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 3/31/2014. The 2009 
permit, along with all subsequent modifications,has formed the basis of this permit. 

 
The permit was administratively renewed in 2014, 2019, and again in 2024. The 
current permit administrative renewal is effective until 3/31/2029.  

    
11/14/2017  Permit was modified reduce phosphorus limit by 0.36 lbs/day due to a trade with 

the Village’s Water Treatment Plant per the Lake Champlain Basin TMDL. 
 
6/1/2018  Permit was modified to include the requirement to disinfect effluent. 
 
1/18/2023  DEC issued a Request for Information (RFI) to modify and renew the SPDES 

permit due to the facility’s EBPS score1. At the time of the RFI, the facility had an 
EBPS score of 182. 

 
7/7/2023  The Village of Champlain submitted a NY-2A permit application.  
 
The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

 
1 Pursuant to 6 NYCRR 750-1.18 and NYS Environmental Benefit Permit Strategy (EBPS) 

https://www.dec.ny.gov/enb/enb.html


  
Permittee: Village of Champlain  Date: September 22, 2023  v.1.25 
Facility: Champlain WWTF  Permit Writer: Maddy Hetman 
SPDES Number: NY0032204  Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 4 OF 19 
 
  

Facility Information 
The Village WWTF was originally constructed in 1963, and upgraded in the 1980’s. In 1995 the 
facility received a full upgrade which included demolishing the existing sludge drying beds, 
construction a control building and final clarifiers, as well as modification to the blower building, 
surge tank, aerobic digesters, aeration tanks, and the electrical system. This facility is a publicly 
owned treatment works that receives flow from domestic users, with effluent consisting of treated 
sanitary sewage. The facility accepts wastewater from the Village of Champlain collection system, 
which consists of separate sewers. The facility does not have any significant industrial users 
(SIUs).  

The current 0.65 MGD treatment plant consists of: 
• Preliminary Treatment: Screening, Grit Removal  
• Secondary Treatment: Activated Sludge, Secondary Clarifiers 
• Disinfection: UV Disinfection 

Sludge is digested aerobically, pressed, placed in drying beds and hauled to Franklin County 
landfill.  

The primary outfall (Outfall 001) is located on the bank of the Great Chazy River, a Class C 
waterbody.  

The facility is currently undergoing improvements to: 
 

• Implement a new UV disinfection system (Complete April 2024) 
• Replace the belt filter press (Complete April 2024) 
• Replace the existing grit removal system with a new grit classifier (Complete April 2024) 
• Install a new influent screen (perforated plate screen) (Complete April 2024) 
• Upgrade the existing sludge drying beds 
• Repair the aeration & digester tanks 
• Repair the final clarifiers (Complete April 2024) 
• Upgrade the control building HVAC (Complete April 2024) 
• Implement SCADA instrumentation & control (Complete April 2024) 



  
Permittee: Village of Champlain  Date: September 22, 2023  v.1.25 
Facility: Champlain WWTF  Permit Writer: Maddy Hetman 
SPDES Number: NY0032204  Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 5 OF 19 
 
  

Site Overview 

 
Site overview from Environmental Resource Mapper  
Enforcement History 
The facility is operating under Order on Consent R5-20230516-2389 dated July 14, 2023. The 
Order requires the following compliance actions: 

• Complete construction and commence operation of the disinfection system by May 1, 
2024. 

• Within 30 days following the completion of constructions, the engineer shall certify to the 
Department that the constructed facilities have been under the supervision and the work 
has been fully completed in accordance with approved engineering report and plans. 

  
Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 
 
Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports and the application 
submitted by the permittee for the period 1/31/2019 to 11/30/2023. Appendix Link 
 
Interstate Water Pollution Control Agencies 
Outfall(s) 001 is located within the New England Interstate Water Pollution Control Commission 
(NEIWPCC) compact area which places additional phosphorus requirements in the SPDES 
permit. Appendix Link 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall No. SIC Code Wastewater Type Receiving Water 

001 4952 Treated Sanitary Sewage Great Chazy River, Class C 

Outfall 001 

https://echo.epa.gov/
https://echo.epa.gov/


  
Permittee: Village of Champlain  Date: September 22, 2023  v.1.25 
Facility: Champlain WWTF  Permit Writer: Maddy Hetman 
SPDES Number: NY0032204  Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 6 OF 19 
 
  

 
Reach Description: Roughly 2.5 miles upstream from the  WWTF facility is the Whiteside Dam 
(235-0064). There are two RIBS sampling location located upstream of the facility Lake 
Champlain is approximately 5 miles downstream of the WWTF. 
See the Outfall and Receiving Water Summary Table and Appendix for additional information.  

Impaired Waterbody Information 
The Great Chazy River segment (PWL No. 1002-0010) is not listed on the 2018 New York State 
Section 303(d) List of Impaired/Total Maximum Daily Load (TMDL) waters. However, this 
waterbody segment is located within the Lake Champlain Watershed and is subject to the 
applicable requirements of the Lake Champlain Phosphorus TMDL, as discussed below.  

Lake Champlain TMDL Watershed Information  
On 9/25/2002, a TMDL was approved for the Lake Champlain watershed to address phosphorus. 
As part of the TMDL, the discharge from Outfall 001 is subject a wasteload allocations (WLA) of 
3.09 lb/d for total phosphorus (as P). 
 
 

The Village of Champlain is required to sample and report total phosphorus (as P). The total 
phosphorus 12-month rolling average is defined as the sum of the current month’s monthly 
average in lbs/day added to the monthly average in lbs/day from the eleven previous months 
divided by 12. See the Pollutant Summary Table for a discussion on the derivation of total 
phosphorus effluent limits. 

RIBS 10-GCHZ-2.5 

WWTF 

RIBS 10-GCHZ-6.6 
RIBS 10-GCHZ-6.7 

The Great Chazy 
River at Perry 

Mills N- 
04271500 Gage 

Lake 
Champlain 

https://www.dec.ny.gov/chemical/31290.html
https://www.dec.ny.gov/chemical/31290.html
https://www.dec.ny.gov/chemical/23835.html


  
Permittee: Village of Champlain  Date: September 22, 2023  v.1.25 
Facility: Champlain WWTF  Permit Writer: Maddy Hetman 
SPDES Number: NY0032204  Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 7 OF 19 
 
  

Critical Receiving Water Data & Mixing Zone 
The low flow condition for the Great Chazy River was obtained from a drainage basin ratio 
analysis with USGS gage station # 04271500, Great Chazy River at Perry Mills. The 1Q10, 7Q10 
and 30Q10 flows at the gage were found from the USGS Hydrologic Toolbox software and an 
analysis of data from 1928 to 2023.  
The low flows at the facility location were found from a drainage basin ratio analysis and are 
shown below. 

Drainage Basin Flow Ratio, Flow Unit = CFS 
Unit: CFS 1Q10 7Q10 30Q10 

(Summer) 
30Q10 

(Winter) 
Gage Name Great Chazy River at Perry Mills 
Gage # 04271500 
Drainage Area at Gage, 
sq-mi 

247 247 247 247 

Flow at Gage, CFS 13.755 18.23 25.376 43.02 

Drainage Area at Facility, 
sq-mi 

264 264 264 264 

Flow Estimate at Facility, 
CFS 14.70 19.49 27.12 45.98 

 
The 1Q10, 7Q10, and 30Q10 flows were used to calculate the acute, chronic, and human, 
aesthetic, wildlife (HEW) dilution ratios, respectively, assuming “complete mix”. 
 
 Dilution Ratio = (Facility Flow + Low Flow) / Facility Flow 

Outfall 
No. 

Acute Dilution 
Ratio 
A(A) 

Chronic Dilution 
Ratio 
A(C) 

Human, Aesthetic, 
Wildlife Dilution Ratio 

(HEW) 
Basis 

001 15.6:1 20.4:1 28.0:1 SUM      
46.71:1 WIN TOGS 1.3.1 

Note: SUM - Summer, WIN - Winter 
Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet. 
Appendix Link 

Permit Requirements 
The technology based effluent limitations (TBELs), water quality-based effluent limitations 
(WQBELs), Existing Effluent Quality and a discussion of the selected effluent limitation for each 
pollutant present in the discharge are provided in the Pollutant Summary Table.   

Whole Effluent Toxicity (WET) Testing 
None of the seven criteria that are indicative of potential toxicity are applicable to this facility; 
therefore, WET testing is not included in the permit. Appendix Link 

Anti-backsliding 
The limitations contained in the permit are at least as stringent as the previous permit limits and 
there are no instances of backsliding.  
Appendix Link 



  
Permittee: Village of Champlain  Date: September 22, 2023  v.1.25 
Facility: Champlain WWTF  Permit Writer: Maddy Hetman 
SPDES Number: NY0032204  Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 8 OF 19 
 
  